GENERAC

—

Engine Parts Manual
389¢c (G19) 50Hz

NOTICE!
The information in this manual is known to be accurate as of the date of release shown on the cover. However,
engineering changes can occur without notice. To obtain the proper parts, please be sure to use the serial
number of the unit being serviced when ordering from this manual. Always to refer to any parts notes and
changes before ordering. All other parts not shown in this manual can be found on Generac’s exploded view
drawings online on GENservice at www.generac.com.

www.generac.com or 1-888-436-3722




PARTS
G e

Engine

ITEM | PART NO. QTY. | DESCRIPTION

1 0J9306 1 ENGINE G390FA

2 0J00620100 1 BOLT, FLANGE M5*10

3 0J00620101 1 COVER, DUST

4 0G84420194 1 BOLT, FLANGE M6*12

5 0G8442C112 1 BRACKET,AIR CLEANER

Soown | 0J930600SM 1 389CC GASOLINE ENG (G19) SM KIT




389cc ENGINE

Cylinder Head

@

LISTS

ITEM | PART NO. QTY. |DESCRIPTION

1 0J39340111 6 BOLT, FLANGE

2 0J39340112 1 COVER, HEAD

3 0J39340113 1 GASKET, HEAD COVER
4 0J39340114 1 TUBE, BREATHER

5 0G84420211 4 BOLT, FLANGE, 10x80
6 0G84420210 2 BOLT, STUD, EXHAUST
7 0J00620106 1 SPARK PLUG

8 0J39340115 1 CYLINDER HEAD

9 0J39340116 1 GASKET, CYLINDER

10 0G84420212 2 PIN

11 0K0090 2 BOLT, STUD, INTAKE
12 0G84420194 1 BOLT, FLANGE M6x12
13 0J39340117 1 SHROUD




Crankcase

ITEM | PART NO. QTY. |DESCRIPTION

1 0G84420217 2 BOLT, FLANGE, 6x14

2 0G84420105 1 SWITCH ASSY., OIL LEVEL
3 0584420118 1 BEARING, RADIAL BALL, 6202
4 0G84420218 1 WASHER,8*16%1.2

5 0G84420219 1 PIN, LOCK, 10MM

6 0G84420220 1 SHAFT, GOVERNOR ARM
7 0G84420108 1 OIL SEAL, @8x¢p14x4

8 0G84420110 2 BOLT, DRAIN PLUG

9 0G84420109 2 WASHER

10 0G84420216 1 CRANKCASE

11 0J35250337 1 CLIP

12 0G84420194 1 BOLT, FLANGE, 6x12

13 0G84420112 1 ALERT UNIT,OIL

14 0G84420194 1 BOLT, FLANGE, 6x12

15 0G84420116 1 OIL SEAL




389cc ENGINE

Crankcase Cover

@

LISTS

ITEM | PART NO. QTY. |DESCRIPTION

1 0G9799 1 OIL CHECK/FILL CAP

2 0G84420221 1 GOVERNOR ASSY.

3 0584420118 1 BEARING, RADIAL BALL 6202
4 0G84420117 1 BEARING, RADIAL BALL 6207
5 0G84420228 2 PIN, DOWEL 8x12

6 0G84420115 1 GASKET, CASE COVER

7 0G84420111 1 OIL SEAL 35x52x7

8 0G84420227 1 CRANKCASE COVER

9 0G84420229 7 BOLT, FLANGE M8x40




Ga L 389cc ENGINE
LISTS cC
—

@

Crankshaft and Piston

ITEM | PART NO. QTY. |DESCRIPTION

1 0439430121 1 RING SET,PISTON

2 0684420237 2 CLIPPISTON PIN

3 0439430122 1 PISTON

4 0G84420238 1 PIN,PISTON

5 0J93060100 1 CONNECTING ROD ASSY
6 0G84420236 2 BOLT,CONNECTING ROD
7 0G84420230 1 CRANKSHAFT ASSY

8 0G84420119 1 KEY,SPECIAL WOODRUFF
9 0G84420232 1 WEIGHT,BALANCER




389cc ENGINE

Rocker and Camshaft

@

LISTS

ITEM | PART NO. QTY. |DESCRIPTION

1 0439430124 1 ROCKER ARM ASSY.
2 0J39430125 1 ROCKER ARM ASSY.
3 0G84420122 2 ROTATOR,VALVE

4 0J35240114 4 VALVE LOCKER

5 0684420123 2 RETAINER,VALVE SPRING
6 0G84420124 2 SPRING,VALVE

7 0G84420125 1 SEAT,VALVE SPRING
8 0J39430126 1 VALVE ASSY.

9 0G84420128 1 SEAL,VALVE STEM

10 0J39430127 2 PUSH ROD

11 0G84420174 2 LIFTER , VALVE

12 0G84420175 1 CAMSHAFT ASSY

13 0J93060101 2 ROCKER ARM SHAFT
14 0J93060102 4 PIN,LOCK




Ga L 389cc ENGINE
LISTS cC
O

@

Starter
9\
10
ITEM | PART NO. QTY. |DESCRIPTION
1 0G8442A114 1 STARTER ASSY.
2 0G84420194 5 BOLT, FLANGE
7 0G9911 1 ENGINE SWITCH
9 0G8442A115 1 BLOWER HOUSING, RECOIL STARTER
10 0G9798 1 ASSY, RECOIL STARTER




389cc ENGINE

Ignition Comp.

@

LISTS

ITEM | PART NO. QTY. |DESCRIPTION

1 0J25910111 1 FLYWHEEL

3 0G84420147 1 FAN COOLING

4 0584420148 1 PULLEY, STARTER

5 0G84420149 |1 NUT SPECIAL, M16
6 0G84420150 1 COIL ASSY., IGNITION
7 0G84420268 2 BOLT, FLANGE




Qap 5 389cc ENGINE

Carburetor and Air Cleaner

SHOWN

ITEM | PART NO. QTY. |DESCRIPTION

1 0G84420144 1 GASKET, CARBURETOR
2 0J25910112 1 SPACER, CARBURETOR
3 0G9916 1 GASKET, CARBURETOR
4 0G8442A111 1 CARBURETOR ASSY.

5 0G9757B 1 TUBE, FUEL

6 0G9757A 1 TUBE, FUEL

7 0G9914 1 FILTER

8 048031B 4 CLAMP

9 0G84420156 1 GASKET, CARBURETOR
10 0J93060103 1 AIR CLEANER

vl 0J93060104 1 ELEMENT, AIR CLEANER

10




389cc ENGINE

@

LISTS

Control
ITEM | PART NO. QTY. | DESCRIPTION
1 0J39430130 1 CONTORL ASSY.
2 0G84420194 3 BOLT, FLANGE, 6x12
3 0J39430131 1 SPRING, GOVERNOR A
4 0J39430132 1 SPRING, GOVERNOR B
5 0J39430133 1 ROD, GOVERNOR
6 0G84420272 1 NUT, FLANGE, M6
7 0G84420197 1 BOLT, GOVERNOR ARM
8 0G84420198 1 ARM, GOVERNOR

11




Manual No. 0J9306PMNL Revision A (10/10/12) Printed In U.S.A.



GENERAC
—— === 7" ]

PykoBOoACTBO N0 feTanam ABUratens
389 ky6. cm (G19), 50 'y

YBEOOMIJIEHME.

MHdopmauma B 3TOM PyKOBOOCTBE CUMTaAETCs [AOCTOBEPHOW MO COCTOSHWUIO Ha AaTy, YKasaHHylo Ha
obnoxke. TeM He MeHee, BO3MOXHO U3MEeHEeHUe KOHCTPYKUMKN 6e3 yBegomneHus. [Ina Toro 4tobbl nony4mTb
HeobOxoauMble AeTanu, NpuBefdeHHble B HACTOSALLEM PYKOBOACTBE, Mpu 3akase obszaTenlbHO ykasblBawTe
CepuiiHbIn HoMep obcnyxuBaemoro ycTponctea. lepen 3aka3om o06s3aTenbHO O3HAKOMBTECH CO BCEMM
npUMeYaHnamu K getansam u Bcemun naMmeHeHusMu. Jliobble gpyrne aetanu, He oTobpaXeHHble B HacTosLLEM
PYKOBOACTBE, MOXHO HaWTW Ha NpegocTaBnseMbIx koMnaHven Generac YyepTexax B pa3pese Ha Beb-cawite
www.generac.com B pasgene GENservice.

www.generac.com unu 1-888-436-3722


www.generac.com

Qo Ere [IBVFATEb 389 ky6. cm

OBurartenb

NMOPSAOKOBBIN | KATAJIOXHbIA Ne | KON- | ONMUCAHUE

HOMEP BO

1 0J9306 1 OBUITATEJIb G390FA

2 0J00620100 1 BONT, ®NAHLEBBIV, M5*10

3 0J00620101 1 KPbILWKA, MbINTE3ALLNTHAA

4 0G84420194 1 BONT, ®NAHLEBbLIA, M6*12

5 0G8442C112 1 KPOHLUTEWH, BO3OYXOOYNCTUTESb

HE NOKASAHO 0J930600SM 1 KOMMJIEKT SM BEH3MHOBOIO ABUIATENA 389 KYB. CM (G19)




[OBUIATESNb 389 ky6. cm @

Fonoeka uMnuHapa

MEPEYEHb
AETANEN

—

NMOPAOKOBBIN | KATANIOXHbIA Ne | KON- | OMUCAHUE

HOMEP BO

1 0J39340111 6 BOJT, ®NTAHLEBbIV

2 0J39340112 1 KPbILKA, TONTOBKA

3 0J39340113 1 MPOKJTAOKA, KPbILKA MONOBKA
4 0J39340114 1 TPYBA, BBITAXKHAA

5 0G84420211 4 BONT, ®NAHLEBbIV, 10x80

6 0G84420210 2 BONT, ABYCTOPOHHWN, BbIXIOTN
7 0J00620106 1 CBEYA 3AXNTAHNA

8 0J39340115 1 FOJTIOBKA UMITMHAOPA

9 0J39340116 1 MPOKITAOKA, UINTNHOP

10 0G84420212 2 WTbIPb

11 0K0090 2 BONT, ABYCTOPOHHWN, BMYCK
12 0G84420194 1 BONT, ®ITAHLEBbIV, M6x12

13 0J39340117 1 CTEHKA KOXYXA




Qo B [IBVIFATEb 389 ky6. cm

Kaprtep
12
14

1.3 ‘EL
]
B

NOPAOKOBBLIA | KATANOXHbIN Ne | KOMN- | ONMUCAHME

HOMEP BO

1 0G84420217 2 BONT, ®NTAHLIEBLIV, 6x14

2 0G84420105 1 BJIOK MEPEKJTKOYATESA, YPOBEHb MACIIA

3 0G84420118 1 NOALNMHUK, PAOVANBHBLIV, LUAPUKOBBIW, 6202

4 0G84420218 1 LLUAMBA, 8*16*1,2

5 0G84420219 1 LITUGT, CTOMOPHbIA, 10 MM

6 0G84420220 1 BAJl, PbIHAI PEMNYJTATOPA

7 0G84420108 1 CAJIbHUK, @8%@p14x4

8 0G84420110 2 BOJT, 3AITTYLLKA CITMBA

9 0G84420109 2 LUAMBA

10 0G84420216 1 KAPTEP

11 0J35250337 1 3AXKN1M

12 0G84420194 1 BONT, ®NAHLEBLIV, 6x12

13 0G84420112 1 YCTPOWCTBO CUTHATNU3ALIMN, MACIO

14 0G84420194 1 BONT, ®NAHLEBbIV, 6x12

15 0G84420116 1 CAJIbHUK




OBUIATESb 389 ky6. cm @%mm
26
\\

Kpbll.l.l Ka KapTtepa

NMOPAOKOBBIN | KATAITIOXHBIA Ne | KO- | ONUCAHUE

HOMEP BO

1 0G9799 1 KPbILKA NMPOBEPKW/HAMONHEHWA MACIIA

2 0G84420221 1 BJTOK PEIMYNATOPA

3 0G84420118 1 MOALWUMHUK, PAOVANBHBIN, LUAPVUKOBbIW, 6202
4 0G84420117 1 MOAWUNHUK, PAOVANBHBIN, LUAPVUKOBbIW, 6207
5 0G84420228 2 LWTN®T, YCTAHOBOYHbIW, 8x12

6 0G84420115 1 MPOKNAOKA, KPbILLKA KOPIYCA

7 0G84420111 1 CAJTbHUIK, 35x52x7

8 0G84420227 1 KPbILWKA KAPTEPA

9 0G84420229 7 BONT, ®ITAHLEBbIV, M8x40




Qo B [IBVIFATEb 389 ky6. cm

KoneH4yaTtbii Ban n nopLleHb

NMOPAOKOBLINA | KATANOXHbIN Ne | KON- | ONMUCAHUE

HOMEP BO

1 0J39430121 1 KOMMMNEKT KOJELl, MOPLWEHb
2 0G84420237 2 SAXUM, LUTUST MOPLUHA

3 0J39430122 1 MOPLWEHb

4 0G84420238 1 LWITUST, MOPLLEHb

5 0J93060100 1 BJIOK LUATYHA

6 0G84420236 2 BONT, WWATYH

7 0G84420230 1 BTIOK KONEHYATOIO BANA

8 0G84420119 1 LLMOHKA, CETMEHTHASA, CMELMATBHAA
9 0G84420232 1 rPY3, BAJIAHCUP




OBUTATEJIb 389 ky6. cm

KnanaHHoe KOPOMBbBICJIO U KynaHKOBbIVI Ban

MEPEYEHD
% LETAJIEN

14—p 3
1 e ; ,L
14O
I T
| N
] [ e |
el \ ®
1 &5
b
—
149
NOPAOKOBLIN | KATANOXHbIA Ne | KON- | ONUCAHUE
HOMEP BO
1 0J39430124 1 BJTOK KNAMAHHOIO KOPOMBICIA
2 0J39430125 1 BJIOK KIMAMAHHOIO KOPOMbICIA
3 0G84420122 2 POTATOP, KNAMAH
4 0J35240114 4 BITIOKMPATOP KNAMAHA
5 0G84420123 2 ®UIKCATOP, MPYXXUHA KINAMAHA
6 0G84420124 2 MPY>XXUHA, KNAMAH
7 0G84420125 1 CEQONO, MPY>KUHA KNAMAHA
8 0J39430126 1 BJIOK KIMAMAHA
9 0G84420128 1 CEQNO, WTOK KMAMAHA
10 0J39430127 2 TONKATENb
11 0G84420174 2 KYNAYOK, MOOBEM KINAMAHA
12 0G84420175 1 BJIOK KYNIAYKOBOIO BAA
13 0J93060101 2 BAI KNAMAHHOIO KOPOMbICIA
14 0J93060102 4 LUTN®T, CTOMOPHbIN




Qo B [BVIFATEMb 389 ky6. cm

Craptep

NMOPAOKOBBIA | KATANOXHbIN Ne | KOM- | ONMUCAHUE

HOMEP BO

1 0G8442A114 1 BJIOK CTAPTEPA

2 0G84420194 5 BONT, ®NAHLIEBbIV

7 0G9911 1 MEPEKIMHOYATENb OBUTATENA

9 0G8442A115 1 KOPMYC HATHETATENSA BO3AYXA, PYYHOW CTAPTEP
10 0G9798 1 BNOK, PYYHOW CTAPTEP




OBUIATESb 389 ky6. cm @%?&:m
26
\\

3axuraHue, Komn.

NMOPAOKOBBIN | KATANIOXHbIA Ne | KOJ- | ONMUCAHUE

HOMEP BO

1 0J25910111 1 MAXOBWK

3 0G84420147 1 OXNAXKOAKOLWWMA BEHTUNATOP
4 0G84420148 1 LWKWB, CTAPTEP

5 0G84420149 1 CMELMATNBHAA TAVIKA, M16
6 0G84420150 1 BNOK KATYLLKN, 3AXKUTAHUE

7 0G84420268 2 BONT, ®NAHLEBbIV




MEPEYEHD
% JETANEN

Kap6ropaTop 1 BO3AyX00UMCTUTEND

ABUTATEJIb 389 ky6. cm

[ —
s ] - ., o
1 J ":'I:,_ﬂ‘;l = -:'.-'E'J- 8 S
2L ——
o |
. i /
I /
4 .::.‘J-'-' v L r’
| : )
10 |
|
I'IOPFIJJ,KOBbII?I KATAJTIOXHbIW Ne | KON- | ONUCAHUE
HOMEP BO
1 0G84420144 1 MPOKIAOKA, KAPBEHOPATOP
2 0J25910112 1 PACIOPKA, KAPBKOPATOP
3 0G9916 1 MPOKIAOKA, KAPBEHOPATOP
4 0G8442A111 1 BJTOK KAPBKOPATOPA
5 0G9757B 1 TPYBA, TOMIMBHAA
6 0G9757A 1 TPYBA, TOMIMBHAA
7 0G9914 1 OUNBTP
8 048031B 4 SAXKNM
9 0G84420156 1 MPOKIAOKA, KAPBEHOPATOP
10 0J93060103 1 BO3OAYXOOYNCTUTEIb
HE NOKA3AHO 0J93060104 1 SJNIEMEHT, BO3YXOOYNCTUTEJb

10




OBUIATEIb 389 ky6. cm @

MEPEYEHb
AETANEN

—

YnpaBneHue
NOPAOKOBBLIW | KATANTOXHbIW Ne | KON- | ONUCAHUE
HOMEP BO
1 0J39430130 1 BJIOK KOHTPOJIEPA
2 0G84420194 3 BONT, ®NAHLIEBLIV, 6x12
3 0J39430131 1 MPYXWHA, PEMYJTATOP A
4 0J39430132 1 MPYXWHA, PEIMNYITATOP B
5 0J39430133 1 LWATYH, PEIYJTATOP
6 0G84420272 1 FAMKA, ®INAHLIEBASA, M6
7 0G84420197 1 BOJT, PbIHATIT PEIMYJITATOPA
8 0G84420198 1 PbIYATI, PEMNYITATOP

11




PykoBogcTtBo Ne 0J9306PMNL Pepakumsa A (ot 10.10.12) OtneyataHo B CLUA



	English
	Russian

